
PARTS LIST

PART # DESCRIPTION WEIGHT

PHD1618G  COMPLETE HD1618 DISC GANG W/HANGERS 100

 PHD2020G  COMPLETE HD2020 DISC GANG W/HANGERS 161

 PHD2420G  COMPLETE HD2420 DISC GANG W/HANGERS 188

  PHD201A  HD1618 - 27" LONG, 1 1/8" SQUARE AXLE WITH NUTS -

  PHD201B  HD2020 - 34 1/2" LONG, 1 1/8" SQUARE AXLE WITH NUTS -

PHD201C  HD2420 - 42 1/2" LONG, 1 1/8" SQUARE AXLE WITH NUTS -

PHD20218  HD1618 - 18"x1 1/8" SQ. HOLE, NOTCHED BLADE        13

PHD20220  HD2020 & HD2420 - 20"x1  1/8" SQ. HOLE, NOTCHED BLADE -

PHD207  ALL HD'S - FLANGED BEARING -

PHD208  ALL HD'S - SEALED BEARING -

PHD209A  HD1618 - BEARING HANGER (2 BOLT HOLE MOUNT - 14 3/4" OAL) -

PHD209B
 HD2020 & HD2420 - BEARING HANGER (4 BOLT HOLE MOUNT - 15 1/2" 

OAL)

P34X3U  3/4" X 3" U-BOLT -

PHD213  HALF SPOOL SPACER -

 PHD214  FULL SPOOL SPACER  -

HD - HEAVY DUTY DISC HARROW



PHD215  END CAP (HEAD SIDE)  -

PHD216  END CAP (NUT SIDE)  -

PHD220  27MM AXLE NUT  -

PHDHB  HITCH BARS - (A-FRAME) -

PHDS20 SCRAPERS FOR HD2020/ HARDWARE

PHDS24 SCRAPERS FOR HD2420/ HARDWARE

PHDST REPLACEMENT SCRAPERS TIP FOR HD


